‘-Fr &, Ly
r“f,'&'i‘li‘:“'
o
KRSy
AR
;'.:.r‘ R '\-“\:'

REPAIR PARTS MANUAL
MODEL NO. 274110
Lawn Tractqr ‘

CRAFTSMAN

403985 12.2B.05 BY
PRINTED IN U.S.A.




HOW TO USE THIS MANUAL

This manual s designed to provide the customer with a means to identify the parts on his/her tractor
when crdering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recornmended to use this manual as a guide to assemble or disassemble the tractor. Some

hardware and parts are drawn larger in order to more readily identify them.
Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When crdering parts, always give the following information:
» Product - “Tractor”
* Modgl Number -
= Part Number
» Part Description

TABLE OF CONTENTS

SCHEMATIC ..

ELECTRICAL...ceeesieemeereemsisenssensssssssasssens
CHASBIS L nsnunuusaaramies
BRINVE. oo 8liannmanmaness

STEERING ..cresrereersreesererecassssessasses

SEAT ....osbiveniinin
DECALS...L......
ENGINE .oy
MOWER LIFT ...ocvereeenseanninas

MOWER DECK ...
TRANSAXLE...

ENGINE BREAKE&OWN sk

WARRANTY...

«..6-7

. 8-9
ceennnnnsas 10=11
. 14-15

P | W s
ssvsssmsabter 1019

-..20-21
.. 22-27
TR G



SCHEMATIC

03059197428

TRACTOR- -MODEL NO. 917. 274110

A
q.E' ﬁE.Hi
olifi|io
SOLENOID  STARTER
~, 1
—L5 RED
FUSE
o \
1 I e i
1
wiaTy 0 i OT-—-D_I__
.—ED_:._D.'—
CLUTCH BRAKE | | aifesmsan
{PEDAL P
: A f]
o - l
i |
I i
£ i
i =] : :
i 1
| [ = ——— - -I
FEE'-"EFIEE SWITGH 5 f.] MHECTOR
e P g ey ' S *
?% _;: WOT 1N nn;l;nEE T TR
I n )

IGNITION EWITG?H

S

BACKWHTE

:

FAME [ 8 3500 AP

Il 1
El/E
ey

N SYETEM CUTRUT

R

28 VOLTS AS MIN. & 3500 PP
?HEIINEI- SYSTEM LyECONNECTED)

POSITION | GIRCLIT “MAKE"
OFF | MyGvad—
puneveRrne] [Eeat ) )
AuN | IB+AT LeaZ
START [Bi 5+ A1

£ -O—x}—@ !

// 5 \ S DGHTING S¥STEM QUTPLT 1 f
(/¢ twricmaiin  DIODE _ | ALTERNATOR ||
A

HEADLIGHTS

NOTE

YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
ALTERMATOR SYSTEM,

THE LIGHTS ARE NOT
CONNECTED TQ THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE,
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS
WILL CHANGE WITH ENGINE
SPEED, AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS
SFEEDED UP, THE LIGHTS
U059 wiLL BECOME THEIR BRIGHTEST.

-o —O—
NON-REMOVABLE REMOVABLE
CONNECTIONS CONNECTIONS

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED CLIPS
WERE REMOVED FOR SERVICING OF
UNIT, THEY SHOULD BE REPLACED
TO PROPERLY SECURE YOUR WIRING.



REPAIR PARTS

TRACTOR- -MODEL NO. 917. 274110

ELECTRICAL

22




REPAIR PARTS

TRACTOR--MODEL NO. 917. 274110

ELECTRICAL

KEY PART
ND. NO.

1 163465
2 74760412
8 176689
16 176138
21 183758
22 4152J
24 4789J

25 146147
26 175158
27 73510400
2B 4207

29 192749
30 1893350
33 140403
34 110712X%
40 197428
41 71110408
42 131563
43 192507
48 140844
52 141940
a0 180449
92 196615
93 192540
94 191834

DESCRIPTION

Battery

Boil Hex Hd 1/4-20 unc x 3/4
Box Battery Fender

Switch, Interlock

Harness Asm Light W/4152]
Bulb Light #1156 )
Cable Battery 6 Ga. 11" red /-~
Cable Battery 6 Ga. w/16 wmam )
Fuse 20 AMP :
Nut, Keps Hex 1/4-20 ung
Cable Ground 6 Ga, 12 biab‘
Switch Seat '
Switch Ign 7
Key lgn Molded Graﬁ man
Switch Light
Harness lgn
Bolt Blk. Fin Hex jM -20 unc x 1/2
Cover TEFmIHEd\HEd

Solenoid |\

Aﬂapter m\mefer

Protection Wife Loop

Gm-'e‘r Eat;en,-' Terminal

Ha/mess Pigtail

Screw Plastic 10-14 x 2.0

«Mﬂdﬂl& FReverse ROS

NOTE: All commneﬂt dlmensmns give in U.S. inches

1inch = 25.4 mm




REPAIR PARTS
TRACTOR- -MODEL NO. 917. 274110
CHASSIS AND ENCLOSURES

chaeais-Laser -7.e1ll_36



REPAIR PARTS

TRACTOR- -MODEL NO. 917. 274110

CHASSIS AND ENCLOSURES

142

207
=208
208
212

PART
NO.

174619
176554
165272
193510X013
STD533710
1749596
172105X010
17490608
185682X613
184921
STD523710
19131312
STD541437
193258

174332X599
192626X613
136619
179716X613
179717XE13
STD533707
17490508
175710
174714
154798
175702
156524
170165
17670508
17670608
17000612
175143 ([

DESCRIPTION

Chassis Stamping
Crawbar
Bumper Hood/Dash
Cash
Bolt, Carriage 3/8-16 x 1
Panel, Dash, L.H.
Fanel, Dash, A.H. ‘ )
Screw Thdrol 3/8-16 x 1,2 i
Hood Assembly Laser )
Bumper Hood Large 1.75
Bolt Fin Hex 3/8-16 unc x 1 Gr. 5 ©
‘:;Fasher 13/32 x 13116 x 12 Ga
ut (D
Grille Lens Asm Laser S
{Includes Key Nos, 28 and 212}
Lens, Laser
Fend/Ftrest Pnt ST
Bracket, Fender Support
Footrest LH
FootrestRH /
BmtmmdSMSmmﬂm1Ex3M
Screw Thdrol 5/16-18 x 1/2 Tyt
Bracket Asm. Pivot Mower Rear
Bracket Pivot Laser
Dash Lower ™
Plate/ Hemfﬂrcement
HoszrsintChasmsannd
Bolt Shoulder 5/16 -18 TT
Scr@wwm 18 x 1/2
Screw Thdrol 3/8-16 x 1/2

- /Berew Hex Wsh Thdr 3/8-16 x 3/4

dnsert Lens Heflactive

—Serew 10 x 3/4 Single Head-Hex

Flug, Butten



REPAIR PARTS

DRIVE

TRACTOR- -MODEL NO. 917. 274110

driva-hydro.gtlt_78



REPAIR PARTS

DRIVE

KEY PART

NO. NO.

: A e

8 192706 |
10 STDS61210
14 10040400
15 74490544
16 STD541431
19 STD541437
21 130564 |
22 178141

24 73350600
25  106888X
27  STD561210
28 175765

28 V1673

30 174973

32 74760512
34 175578

35 1201B3X
d6 19211618
37  1572H

38 179114 |
39 72110822
41 175556

47 127783

48 154407

49 123205X |
50 72110612
51  STD541437
52 STD541431
53 199652

55  105709X
56 17060620
57 178138

59 169691

61 17120614
62 88B3R |
63 175410

64 173937
65 STD551143
66 154778

69 142432

TRACTOR- -MODEL NO.

KEY
DESCRIPTION NO.
Transaxle Peerless LTH2000 70
(See Breakdown) 74
Rod Shift Fender 75
Pin Cotter 1/8 x 1 CAD 76
Washer Lock Hvy Helical 77
Bolt Hex FLGHD 5/16-18 Gr.5 78
Mut Lock Hex W/lns. 5116-18 unc 81
Nut Lock Hex WANsh 3/8-16 unc B2
Knob 83
Rod, Brake BS
Mut, Hex Jam 3/8-16 unc B9
Spring, Brake Rod 95
Pin Cottar 1/8 x 3/4 CAD. 112
Rod, Parking Brake 116
Cap, Parking Brake 120
Bracket, Transaxle 150
Bolt Hex Hd 51 6-18 unc x 3/4 151
Shaft, Foot Pedal 156
Bearing, Nylon 158
Washer 159
Pin, Roll 161

Fulley, Composite

Bolt Rdhd 3/8-16 unc x 2-3/4 Gr. &
Keaper, Belt [dler

Fuliey, ldler, V-Groove

Bellcrank, Glutch 168"

Hetainer, Belt

Baolt Carr Sh 3/8-16 x 1-1/2 Gr &
MNut Crownlock 3/8-16 unc

MNut, Crownlock 5/16-18 unc

Lirk, Clutch 212
Spring, Return, Clutch 245
Screw 3/B-16 x 1-1/4 246
V-Belt 247
Keeper, Center Span 251
Screw 3/8-16 x .B75 252
Cover, Pedal 263
Fulley, Engine /¢ 269
Bolt Hex 7/16- ED x‘«# G* 275

Washer N\
Keeper Belt Eh@n\& 'yrdfzi
Screw Hex Wsh Hi-Lo 1/4-1/2 une

‘ \?353{3400

917. 274110

PART

NO. DESCRIPTION

134683 Keeper Belt Englne

137057 Spacer

121749% Washer 25/32 x 1+ Mx 16 Ga.
STD581075 E-Ring N

123583X Key, Squarg — >

121748X Washer 25;"32 x 1-5/8 x 16 Ga.
178140 Shaft Asm Cross Tapared
165711 Spring Torsion

19171216  Washer 17/32 x 3/4 x 16 Ga.
150360 Nut Lock Center 1/4-28 FNTHD
192056X428 CQHSﬁ:ﬂE Shift

178134 Disconnect Asm Rod Bypas LTH
189091210 /Washer 8/32 x 3/4 x 10 Ga.
72140608 Bolt Rdhd Sqneck 3/8-16 x 1
FSQD-DEE}D/ { lut Lock Fig 3/8-16

175456 - Spacer Retainer

1913321 , Washer 13/32x 2 x 10 Ga,
166002 Washer Srited 5/16 1D x 1,125
16558‘3 ~/  Bracket Shift Mount

183900 Hub Shift
/?E?\ﬂﬂtmﬁ Bolt Rdhd Sgnk 1/4-20 x 3/4 Gr. 5

MNut Crownlock 1/4-20 unc
Bolt Hex Fin 1/4-20 unc x 1 Gr. 5

185623 Bracket Pivot Lever

V) 17490510 Screw 5(16-18 x 5/8
165492 Balt Shoulder 5/16-18 x .561
165580 Plate Fastening
169613 Myliner Snap-In 5/8"10
72110614 Bolt Carr Sh 3/B-16 x 1-3/4 Gr.5
169593 Washer Nyl
145212 Mut Hex Flange Lock
178122 Strap Torgue Lh LTH2000
178121 Strap Torgue Rh LTH2000
1681463 Link Shift Transaxle LTH2000
17060516  Screw 5M16-18 x 1
19131616 Washer 13/32 x 1 x 16 Ga.
17000612  Screw Hex Wsh Thdr 3/8-16 x 3/4
182402 Guard Muffler
19131614 Washer 13/32 x 1 x 14 Ga.

NOTE: All component dimensions givenin U.S. inches

1inch =254 mm



REPAIR PARTS

TRACTOR- -MODEL NO. 917. 274110

STEERING ASSEMBLY

steering pl.it 58

10



|
REPAIR PARTS

STEERING ASSEMBLY

TRACTOR- -MODEL NO. 917. 274110

KEY PART

NO. NO. DESCRIPTION

1 186780 Steering Wheel

2 175131 Axle Assembly

3 169840 Spindle Assembly, L.H,

4 169839 Spindle Assembly, R.H.

5 B266H Bearing, Race, Thrust, Hardened
5] 121748X Washer 27/32 x 1-1-1/4 x 16 Ga.
i 19272016 Washer 25/32 x 1-1/2 x 14 Ga.

B 12000029 Hing, Klip

9 3366R Bearing Col. Strg,

10 175121 Draglink

11 STOS51137  Washer, Lock

13 138518 Spacer Brg Axle Front

15 145212 Nut, Hexflange Lock

17 190753 Shaft, Steering

26 1268471 Bushing, Link, Drag | )
2B 19131416 Washer 1[3:"32 X ?ﬁ& 16 Ga.
29 17000612 Screw 3/B-16 x 3/4.
30 STD561210 Pin
32 182757 Hod, Tie

34 10040500 Washer Lock I-f'(.fy H EfSpr 516
36 155009 Bushing, Steenﬂg

37 152827 Screw ((
38 186781 Insert, Steering jﬁ.fheel

39 19113812 Washer 1132 x 2-3/B X 12 Ga.

40 73540600  Nut Crownlock 3/8-24

41 1B6737 Adaptor, Steering Wheel

42 145054x428 Bool, Steering Shaft

43 121749X Washer 25/32 x 1-1/4 x 16 Ga.

44 190752 Extension Shaft Steering

46  121232X  Cap,Spindle

47 183226, Fitting Grease

65 160367 pacer Brace Axle

~Bolt Rdhd Sqnk 3/8-16 x 2-1/4

Axle, Brace

Steering Asm

Bracket Susp Chassis Front

Bolt Shoulder 7/16-20

Clip Steering

Washer Hardened .783 x 1.637 x .060
Bolt 5116-18 uncx 4 Gr. 5

“NOTE: All companent dimensions given in U.S. inches
) 1inch =254 mm

11



REPAIR PARTS

TRACTOR--MODEL NO. 917. 274110

ENGINE

= *\539;7‘/‘

OPTIONAL EQUIPMENT
Spark Arrester

12

engine-bs. 1cyl_38



REPAIR PARTS

TRACTOR- -MODEL NO. 917. 274110

ENGINE

KEY PART
NO. NO,
1 170545
2 17720408
B savs
4 137352
g 171877
13 185291
14 148456
23 169837
25 187770X428
28 137180
3 187750
32 197725
33 125487X
37 137040
38 181654
40 124028%
44 17670412
45 17000612
4G 190891418
62 10010500
72 182334
78 17060620
B 73510400
118 400587
120  4D059€
121 196688
122 137728
NOTE: All comip
Inch95

DESCRIPTION

Control, Throttie/Choke E,
Screw, Hex Head, Thread Cutting wmxwz
Engine, Briggs Model No. zsano?mqq 81
Muffler i
Bolt 5/16-18 x 3/4 )
Gasket o
Tube Drain Qil Easy
Shield Brn/Dbr Guard
Control Choke
Arrestor, Spark
Tank, Fuel
Cap Assembly, Fual
Clamp, Hose
Line, Fuel
Plug. Drain Oil Egsy
Bushing Snap =
Scraw, Hax Waahar Head, Thd., Rall, 1/4-20 x 3/4
Screw Hex Ther 3/8-16 x 3/4
Washer r’ﬂ x 16 Ga.
VVashar
Scraw SGQMEHE 18 %75
18 % 1-1/4
{eps Hex 1/4-20 unc

r Engine LH
Guard Asm Engine [iH
le'hraaded
%‘firew 114-20 x 5/8

nI dlmanslmna given in LB,

=258 4 mm

13



REPAIR PARTS

SEAT ASSEMBLY

KEY PART

NO.

W~ s ohs —

10
12

TRACTOR- -MODEL NO. 917. 274110

NO.
188709 Seat
140551 Bracket, Pivot, Seat

711106818 5w§>
18131610  Washer 13/32 x 1 x 10 Ga,

145006  'Clip, Push-In Hinged
STDR41487 N

124181X  Spring, Seat
170006168  Screw 3/8-16 x 1-1/2

19131614 Washer 13/32x 1 x 14 (Ga.

125530 Pan, Seal
166368 Knob Scat
174848 Brackeat, Switch Mounting

14

KEY PART
NO. NO. DESCRIPTION

13 121248X% Bushing, Snap

14 72050412 Bolt, Carriage 1/4-20 % 1-1/2

15 134300 Spacer, Split .28 x .88

18 121250X  Spring

17 123976X Locknut, Flange 1/4 Gr. §

21 171852 Bolt, Shoulder 5/16-18 unc

22 STDS541431 Mut

24 13171912 Washer 17/32 % 1-3118x 12 Ga.
25 127018X% Washer 17/32 x 1-318 x 12 Ga.

NOTE: All component dimensions given in LJ.S. inches
1 inch = 254 mm




REPAIR PARTS
TRACTOR- -MODEL NO. 917. 274110

DECALS
15
10 a3 \ 10
H
\ 20
7
i
\\ 19
/ AN 2 s X
13 13
L
F | “‘"—*-*- 18
...... " Fi -'\1 1:_322
- E R
1 . : 33
assnsd M ; N
14 1 I\f/
KEY PART KEY PART
NO. NO. DESCRIPTION NO.  NO, DESCRIPTION
2 198046 Decal, HP Engine A7 ) 400389 Decal, Warning Sym. CE
J 401124 Decal, Hood RH 18— 180432 Deocal, Fender DB/CE
5 168357 Dacal, Warning (18, 158786 Decal, Hot Mufflar
i 401126 Dacal, Hood Side (20 145005 Decal, Battery Dngr/Psn Eng
B 187480 Decal, V-Belt Schematic NN 4. 159737 Decal, Brake/Clutch Sym
9 401127 Decal, Fandar Crallsman ) eR 140837 Dacal, Saddle Brake/Parking
10 189276 Decal, Chassis o == 138N Decal, Lift Handle
11 182166 Decal, Gutfinger CE N = 162598 Decal, Load Limit
12 196841 Dacal, Warning. Sym. (N 178302 Decal, Chassis Disconnect
13 401148 Decal, Warning Service/Firg &g 170768X428 Pad Footrest | H
14 194302 Decal, V-Belt Schematic - - 179769X428 Pad Footrest RH
15 401125 Lecal, Hood LH TN - 403984 Manual, Operator's (Eura)
v/ ) -- 403985 Manual, Parts
WHEELS & TIRES = KEY PART
By N NO. NO. DESCRIPTION
1 591492 Valve Cap, Tire
2 5138 Stem, Valve
J 106222X Tire, Fromnt
4 59904 Tuba, Front Tire
(Not Provided, Service Item Oniy)
5 106732X043 Rim, Frant
3] 278H Firting, Grease (Front Wheel Only)
11 1 2040H Dearing, Hange (Front Whael Only)
B 105108X643 Rim, Rear
e 124635X Tire, Fear
10 F152) fube, Rear Tire

(Not Provided, Sarvice ltem Only)
1 104757 X643 Cap, Axle
- 144334 <g¢alant, Tire 10 oz,
NOTE: All component dimensions given in U.S. inches
1 inch = 254 mm

el 1

15



REPAIR PARTS
MOWER LIFT

TRACTOR- -MODEL NO. 917. 274110

liftt-rh, 1 pigce_27

16



REPAIR PARTS

MOWER LIFT

TRACTOR- -MODEL NO. 917. 274110

KEY PART
NO. NO, DESCRIPTION

1 158460 Lift Lever Inner Wira Assembly
2 159471 Shatt Assembly, Lift

3 105T767X Pin. Groove

4 12000002 E- Fh

B 18211621 Wﬂ%hﬁr 21/32x 1 x 21 GE
1]

T

8

120183% Bearing, Nylon

125631X @rip, Handle, Fluted

122365X Button, Plunger, Red,
" 1309865 Lirtk, Llft, L.H. )
12 139866 Link, Lift, R.H.
13 SI1D624008 Retainer Spring

15 173288 Link, Front QO

16 73350800  Nut, Hex, Jam VE Iﬂﬂnc

1/ 175689 Trunnion N\

18 73800800  Locknut, Hex, with washar Insert 1/2-13 unc
18 1332868 Arm, Su nsion, Hear

20 194209 Pin Cotter 7/16 Bow Tie | ack

31 169885 Bearing, P, Lift
32 73540600  Nut, Cf mwrﬂack 3/8-24
55 194208 Pin &ﬂ "5/16 Bow Tie Lock

NOTE: All component ;I(mimsmns given in U.S. inchas
1inch=25.4 mm

17



REPAIR PARTS

MOWER

TRACTOR- -MODEL NO. 917. 274110

387 _deck-manual_T

38-42-36 Fabric Guard
18



REPAIR PARTS

TRACTOR- -MODEL NO.

MOWER

KEY PART

NO. NO, DESCRIPTION

1 19 2556 Mower Housing Assembly

2 72140506  Bolt Carriage 5/16-18 x 3!4

3 138017 Bracket Asm Fr. Sway Bar

4 192568 Bracket Deck Sway Bar 38"/42"
5 STD624008 Reatainer Spring

B 178074 Bar Sway Deck

7 /3800500  Mut Lock Hx W/INs. 5/16-18 unc
B 183003 Bolt 3824 x 125 Gr. 8

1 183857 Blade Mower

18 182872 Shaft Assembly, Mandrel, Vented
14 187281 Housing, Mandrel, Vented

15 110485X% Bearing, Ball, Mandrel

18 72140505  Bolt Rdhd Sgnk 5/16-18 x 5/8
19 132827 Bolt, Shoulder

20 400095 | Baffle Vartex Front

21 73680500 MNut

23 192557 Bracket, Mower Deflector

24 105304X Cap, Sleeve

25 197026 Spring, Torsion, Deflector

26 110452% Mut, Push

27 400800¥ 428 Shield, Deflector

29 131491 Rod, Hinge

80 173084 Screw Thdrol,

31 187630 Washer, Spacer

32 153532 Fulley, Mandrel

23 /8342 Mut, Toplock

38 131454 Fulley, ldier, Flat

37 183198 Fulley Idler Flat

40 738680800  Nut, Crownlock 3/8-16 unc

45 S1D624002 Retalner

46 137729 | Screw Thd Roll 1/4-20 x 58
55 133840 Idler Arm Assembly

BB 165723 Epacer, Retainer

o7 1453848C Knob

€8 193214 V-Bal

72 193218 Spring Brake Return i
89 18131311 WaﬁhEH&-’EEx‘lEHTEKWﬁa
92 73800600 Nut Lock Hex wl’ivfs E@NF unc
101 192873 Caver Mulching (/ NI
02 081010

Screw Pan Hd P*{‘(llﬁp Ui ZA x 5/8

917. 274110
KEY PART
NO. NO. DESCRIPTION
103 19061218  Waszher #10
108 1680783 Lateh Asm, o\
106 2029J Nut Weld 327/ m-m
107 133502 Spacer Beatainer
108 133503 Stiffener, Idjﬁr{\rm
122 182575 Hed, Brake LH
123 192576 Bod, Brake
144 193414 Keeper Be ?ﬂlar Tension
148 169022 Spnng Hétuﬁ'l dler
149 165898 r Spring Yellow
150 18091210 3}&[ r 9/32 x 3/4 x 10 Ga.
152 193235 Clutch Cable 38"/46"
158 17720408 ¢ fmﬂ&sy{ Hex Thd Cut 1/4-20 x 1/2
: - Head Asm Cable Clutch
- Serew Hex Wsh Thdrol
~3/8-16 x 2-3/4
Keeper Belt
Bolt Carriage ldler
Stand, Brake
Arm, Brake
Spacer, Brake
Bult'Washer Asm 5/16-18
‘ Keeper Belt Rh Mandrel
184 1 Guard Braks
19519133210 Washer
199 400280 Module Guard Asm. Fabric LH
[( 200 400281 Module Guard Asm. Fabric RH
201 401220 Push Nut Round 3/8 Diam.
- 202 72110608  Bolt Rdhd Sgnk 3/8-16 x 1 Ga. 5
C 203 197282 Eolt Shoulder
205 174804186 Screw 1/4-20x 1.00 77
206 19081416 Washer D/32 x 7/8 x 16 Ga.
.- 192558 Brake Assembly (Includes Stand,
Arm and Guard Compenents)
-- 102870 Mandral Assambly (Includes Hous-
ing, Shaft and Shaft Hardware Only
- Pulley Not Included)
183646 Replacement Mower, Complets

19

NOTE: All component dimensions given in LS. inches
1 Irich = 25.4 mm



REPAIR PARTS

| TRACTOR- -MODEL NO. 917. 274110
PEERLESS TRANSAXLE - MODEL NUMBER LTH2000

20



REPAIR PARTS

PEERLESS TRANSAXLE - MODEL NUMBER LTH2000

KEY PART
NO. NO.

1 772151
| TT0135
5 776355
] 78263
g TER19Y
13 778368
14 7ras368
15 778373
17 786139
20 7821584
23 Faz19s
25 7920734
26 792125
28 792035
29 FBO0BS
a1 TE0189
38 780071
a7 790007
a8 799021
40 792204
41 790102
47 782202
42A 792203
43 782171
444  7RO100
44B 790099
45 720101
47 774868
48 774888
49 778378
L 778378
B5 780195
67 776440

TRACTOR- -MODEL NO. 917. 274110

DESCRIPTION
Cover LH,
Cass

Counter Shafl

Spur Gear 117
MNeutral Sleeve (572}
Bevel Gear (Incl. 14) (13 Teeth)
Bevel Gaar (Incl. 14) (11 Testh)
Ring Gear (54 Teeth)

Ciriva Fin

Spring

Washer 750 ID

Screw 1/4-20 x 1-1/4"
Rataining Ring
Retaining Hin

Washer 627 1D .001W
Washer .563 1D .062W
Brake Disk

Braks Pad Flate

Erake Pad

Aol Pin .25

Eraka | sver

Screw, 1/4-20 x 3/4
Socrew, 1/4-20x 1-5/4
Screw, 10-24 x 500
Inside Brake (Mach)
Ouitside Brake (Casting)
Actuator Rod

Axla 16.812

Axla 11.625

Spur Gear 1HT

Spur Gear 81T
Waeher 760ID 062W
Erakeshal

21

KEY
NO.

70

Pi

85

&7

as

100
101
02
103
104
105
106
1ar
109
113
114
1156
127

PART
NO.

786196
782201
792154
7880884
792141
792200
792199
702184
792183
792198
Ta0096
7EE162
THROAG
7ES104
7BG199
FEE200
TRE108
784384 {

DESCRIFTION

Soacer B25 /B

Spring

Ol Fill Plug g
il Seal 3/3" (X
Washer 37710 .058W_

Snubber Washef .
Snubber Spri i%gtb
Washer 437 W
Screw, 1/4- \ar. A490
Mut, 3/B-24 f )
Washer mm OE7TW

Slee s%bh(
iuﬁ@(‘\
m‘]r (Inel. 157)

Asg'y (Incl. 87)

- Sleeve Asssmbly (Incl. 87

Lever Ass'y (Incl. 108)
quic (3asket FIT".I' Sliicen
il Seal 916710

' BOIl Spec. (BOWS0)

Grommet

Reliaf Valve

Hiose Barb

Tubing 1/2 x 5

Washer

Nut 7/16-20

Diflerential (Gear Haduction Drive)
Pulley & Hub Ass'y

[Disconnect Lever

Mounting Plaia

Fan

Contral Lever

Rydro Moduls | H Fender Contral



LIMITED WARRANTY ON CRAFTSMAN TRACTOR AND BATTERY

2-YEAR ON TRACTOR

When used and maintained according to the operater's manual instructions, if this fractor fails due to a defect in

material or workmanship within two years from the date of purchase, call 1-800-4-MY-HOME® to arrangea for free

repair.

During the first 80 days of purchase, there will be no charge to service the product in your home. Far your

converience, in-home warranty service will still be available after tha first 30 days of purchase, but a trip charge wil

apply. This charge will be waived If you transport the product to an authorlzed Craflsman drop-off location. Far the

nearest authorized location, call 1-B00-4-MY-HOME®,

Iractor warranty coverage does not include:

* Expendable items which become worn during normal use, including but not imited to blades, spark pl
cleaners, belts, and oil filters.

+ Slandard maintenance servicing, oil changes, or tune-ups. :

* Tire replacement or repair caused by punctures from oulside ubjects, such as nails, thorns, stumps, or glass,

* Repairs necessary bacause of operator abuse, including but not limited to damage caused by towing objects be.
yond the capability of the tractor, impacting objects that bend the frame or crankshaft, or ovar-speeding the engine.

* Repairs necessary because of operator negligence, including but not limited to electrical and mechanical dam-
age causad by improper storage, failure to use the proper grade and amount of anging oil, tailure to keap the
deck clear of flammable debris, or failure to maintain the equipment according to the instructions contalned in the
operator's manual, \

* Engina (fuel system) cleaning or repairs nacessary because of fuel determined to
(stale). In general, fual should be used within 30 days of its purchase dals. | ’

* Normal detenoration and wear of the exterior finishes, or product label replacemant,

* The tractor baltery, which is covered for enly 90 days as stated below,

90-DAYS ON BATTERY
For ninety (80) days from the date of purchase, if the battery Included with this tractor is defective in material or

workmanship (obr testing proves it will not hold a chargs), it will be repla@@d free of charge.

During the first 30 days of purchase, there will be no charges to replace the battery in your home. For your
convenience, inthome warranty sarvice will still be availabie after the first 30 days of purchass, bul a trip charge wil
apply. This charge will be warved if you transport the battery to an authorized Craftsman drop-off location. For the
nearest authorized location, call 1-B00-4-MY-HOME®. NGRS

All tractor and battery warranty coverage is void if this product is used for commercial or rental purposes,

This warranty agplies only while this praduct is within the United States.
This warranty gives you specific logal rights, and you may also have other rights, which vary, fram state to state.

Sears, Roebuck and Co., Dept. 817WA, Hoffman Eitatas ML B0179

be ontaminated or oxidized

CRAFTSMAN’




